Spare parts
Ersatzteile
Pieces détachées
Reservdelar

o] 1210
Q| 230
: 250

@ H usgvarna 104 21 59-96



Part no.

4117210-01
4117500-07
4117502-01
4117503-01
4117504-01
4117505-01
41182 62-07
41182 62-08
41196 67-02
41196 68-02

41196 68-10
41196 68-12
4119814-01
4119817-01
4120013-01
41201 48-02
4120241-01
41202 69-02
4120560-01
4120560-04

412 0560-06
412 0560-07
41205 60-09
4120560-11
4121523-02
4121578-01
4121579-01
4121580-02
4121581-01
4121598-01

4121845-01
4122114-04
4122741-01
4122819-02
4122843-01
41228 48-01
4122854-01
4122861-01
4122863-01
4122864-01

4122866-01
4122871-01
412287201
4122875-01
4122877-01
4122879-01
4122881-01
4122882-01
412293401
4122934-02

4122938-01
41229 49-01
4122951-01
412297101
4122973-01
4122975-01
4122984-01
4122986-01
4122987-01
4122988-01

4122989-01
4122990-01
412299301
412299401
4122995-01
4123006-01
4123007-01
4123008-01
4123009-01
4123016-01

4123021-01
4123024-01
4123026-01
4123030-01
4123039-01
4123043-02
4123043-03
4123046-01
4123047-01
4123048-04

4123048-05
4123050-01
4123061-01
4123065-01
4123066-01
4123067-01
4123068-01
4123071-01
412307401
4123078-45

Description Square

Washer

Needle bar compl.
Neddle clamp

Stop needle clamp
Thread guide

Screw needle clamp
Lamp holder stand.
Lamp holder USA-Can
Screw

Screw

Screw

Screw

Washer

Washer

Washer

Light bulb 100-120 V
Spring

Light bulb 220-250 V
Screw M5*14

Screw M3*6

Screw M4*12
Screw M4*16
Screw M4*30
Screw M3*5

Cross head compl.
Cord device, stand.
Cord device, USA, Can.
Cord device, England
Cord d evice, Australia
Spring

ACEF

Foot

Screw M3*10

Sealing washer
Screw

Feed dog

Spring

Presser bar

Lever

Draw bar, feed mech.
Draw bar

Eccentric

Shaft, cam set

Shaft

Base plate

Attachment

Screw

Throat plate

Wormw heel

Motor compl.220-240 V
Motor compl.100-120 V

Worm gear
Holder

Cam set
Thread knife
Thread guide
Curve

Slide

Planet wheel
Lifting arm
Spring

Curve

Hub, dial
Spring
Guide index
Spring
Driver
Spring
Pulley

Hand wheel
Link

Locking washer
Crankarm

Cog belt

Guide arm

Reflector

Panel stitch length HVA
Panel stitch length LUX
Back cover

Handle

Name plate LUX

Name plate HVA

Foot

Hook

Magnet

Shuttle shaft

Washer

Bobbin case compl.
Thread tension spring
Damper

Plastic bobbins (10-pac)

mMPgMoowwMmz TITIITIMagg wr>MmMogme> oxMMMmMmm g

>>»500>»>g00

oY%goo>>omon

>>>P>mne® gTMmMTMTMODOUOOC

o
26990000 >

m

Part no.

4123079-01
4123083-01
4123091-03
4123096-02
4123097-01
4123104-01
4123106-01
4123117-01
412312001
412312301

4123124-01
4123125-01
4123133-02
4123134-01
4123141-01
4123144-01
412 3144-02
4123148-01
412 3150-01
4123152-01

412 3154-02
4123160-41
41231 65-45
412 31 65-46
4123169-01
4123179-01
4123181-01
4123184-01
4123189-01
4123197-01

4123203-01
412321501
412322701
4123231-01
412323201
412323501
4123238-02
412323901
4123240-03
4123240-04

41232 40-05
4123243-01
412324501
412324701
412324901
4123250-01
4123251-01
412325301
4123260-01
4123284-01

4123296-01
4123367-01
412344201
41234 60-01
4123512-12
4123526-01
4123531-01
4123533-01
412354201
41236 06-01

41236 16-01
41236 55-01
41236 65-04
41236 65-05
412 36 65-06
41236 65-07
41236 78-01
41236 80-01
41236 82-01
41236 83-01

41236 84-01
41236 86-01
41236 87-01
4123711-01
4123711-02
4123714-01
4123717-01
4123723-01
4123723-02
41237 44-01

41237 46-01
41237 47-01
412 3748-01
4123749-01
412 3750-01
4123751-01
4123752-01
4123753-01
412 3754-01
412 3758-01

Description Square

Eccentric feed
Frame, sewing head
Regulating dial
Presser bar dial
Presser bar lifter
Guide compl.
Spring

Accessory box
Extension table
Isulation (male)

Isulation (female)

Nut

Plastic bag with access.
Soft-cover

Foot control compl.
Cable

Cable

Spring

Stud

Thread knife

Base plate

Shaft, sewing frame
PC-board 220-240 V
PC-board 100-120 V
Spring

Clutch

Clamp, lower shaft
Bushing, feed dog
Control unit

Belt stretcher

Screw

Lever feed lower
Bobbin winding
Lever, slide

Spring

Reel pin

Hinge

Cover

Window, cover LUX
Window, cover HVA

Window, cover Viking
Thread reel pin
Thread tension device
Lever thread tension
Screw thread tension
Spring holder

Control thread tension
Feed adj. link

Thread knife

Clamp

Thread guide
Washer

Hard cover

Stop ring

Name plate 230
Washer

Thread tension set
Drive Wheel compl.
Pulley

Spring

Hook cover, window
Bobbin case stop
Panel stitches LUX
Panel stitches HVA 250
Panel stitches HVA 230
Panel stitches HVA 210
Spring

Locking washer

Lower shaft compl.
Arm shaft compl.

Cog belt

Hook cover compl.

Pin

Thread real disc 20 mm
Thread real disc 40 mm
Lever feed lifter

Screen

Index band

Index band

Pattern stitches 250

Lever, stitch setting
Eccentric

Shaft

Dial zig zag

Knob

Curve

Dial

Knob

Washer

Front cover HVA 250

p)UJOOOOOu) P> 5.3»00%Wg PIPO0Ongr»M» Ogpwrr
0

Op»p®>> 10 TOWE®»>>»»00 pa>»0ar0cg>

O

»90guooogU



Part no.

4123758-02
4123758-03
4123758-04
4123758-05
412 3758-06
4123758-07
4123766-01
4123766-02
4123781-01
4123782-01

4123812-01
4123812-02
4123814-01
4123816-01
4123942-01
4123942-02
4123944-01
4123955-01
4123957-01
4123959-01

7214187-70
7214210-10
723121901
7256291-01
728321801
7285218-05
72852 85-05
72852 87-05
7285291-01
72853 20-05

728532301
72858 01-05
7287320-01
72873 64-05
72818283-05
7312310-01
7312312-01
7322112-01
734114571
7353108-20
7353110-20
7355810-10
7355852-01
7356124-40
7356136-40
7356146-40
7356153-40

ACCESSORIES
4015399-01
4015555-01
411173201
4120176-01
4122948-01
4123140-01
4123200-01
412322501
4123226-01
412327501
4123815-01
4123283-01
41234 66-45

412347101
412347301
4123614-01

4123761-05
4123761-15
4123761-25
4123761-35
4123761-45
4123761-56

Description Square

Front cover Viking 250
Front cover HVA 230
Front cover Viking 230
Front cover HVA 210
Front cover Viking 210
Front cover LUX
Panel HVA

Panel LUX

Front panel

Nut

Guide HVA 250

Guide LUX

Spring

Feed unit compl.
Pattern mechanism 230
Pattern mechanism 210
Tread take up

Frame feed unit

Frame carrige feed
Sewing head compl.

Pin

Pin

Screw M3*5
Screw M4*12
Screw M3*4
Screw

Screw M4*6
Screw M4*8
Screw M4*12
Screw M5*5

Screw M5*8

Screw M5*4

Screw

Screw 6*10 mm

Screw M4*5

Nut M3

Nut M4

Nut M4

Washer

C-washer

C-washer

Washer

Locking washer
Compression ring 3mm
Compression ring 4mm
Compression ring 5mm
Compression ring 6mm

Buttonhole knife
Brush

Button reed
Hemmer 10 mm
Presser foot "A”
Blind stitch foof "D”
Presser foot "B”
Buttonhole foot "C”
Zipper foot "E”
Sleeve lamp

Screw driver medium
Edging foot "J”
Glider plates

Holder
Gathering foot
Opener throat plate

Operating man. Swe/Fin
Operating man. Dan/Nor
Operating man. Fra/Dutch
Operating man. Ger/lta
Operating man. Eng/Spa
Operating man. Russian

m>>>>)>>)>)>)>

MWwomOOw > >

0

T@mOMMOMMO O
[*]

UﬂUOwUUUp>ﬂOU
M

moo®
m ®

o

SR SR S S



>

411 96 68-10@

B E}Q//@—‘lll 96 68-10

~
- 412 30 47-01 -

412 37 58-01 L,
412 37 58-02 412 30 46-01

412 37 58-03

412 37 58-04 —411 96 67-02

412 37 58-05] 412 29 711-01

412 37 58-06 .
312 37 58-07

412 32 96-01

412 32 35-01

412 31 54-02

412 28 75-01

412 32 38-02+—

412 32 60-01—

411 96 68-10@

ey Z Al

412 31 97-01
412 28 77-01
728 73 64-05
412 31 23-01
412 31 25-01

(T
= (LD

@

412 05 60-01

L~ 8

T N0 @/
0 «(é(@
\&/6 ¢

412 35 33-01

412 31 24-01
412 31 65-45
412 31 65-46
68-12

412 05 60-01




412 28 43-01

S

412 31 48-01

412 39 57-

411
412 36

411 98 14-01

412 36 06- 01a '
//_ ) F—

|_12 05 60- 04—-?

412 28 48-01

01:_—| I

I 412 37 14-01

728 52 91-01

|
412 31 84-01 -
*‘?g/‘m 3 801 —a12 38 19-01
] £412 31 06-01 I

B

412 31 04-01
734 11 45-71
412 38 14-01

e

N 7
411 72 10-01 /

72 10-01 — N

80-01

412 32 53-01
735 61 24-40
/—412 28 63-01 412 05 60- 04—&

S)

-

/]
412 28 19-02

I 412

412

___——1

412 05 60-06

ST
ﬂﬂﬂﬂ +——412 28 81-01

412 36 16-01
412 28 79-01
412 28 79-01

30 74- 01—% \ 412 31 52- 01|
05 60-11— 411 96 GBEJ

@
12 30 soon

’412 30 68-01 |

|
I
l
L

735 31 08-20—J'7)

412 30 67-01 )
; 412 00 13-01

_[412 36 86-01

412 31 81-01

412 30 61-01

{— 412 30 65-01 b _i
| |
| I
[ .
412 30 66-01
412 30 67-01

728 52 87-05—4

728 82 83-05
I 412 34 60-01
I 412 35

5—728 82 83-05

| §721 41 87-70

412 29 38-01

2528 58 01-05

26~ 01

412 30 79-01 KHB 58 01-05

721 42 10-10
% 412 35 42-01
~ —’ - >
i\ —

) Y

412 32 84-01 |;
12 36 82-01
412 05 60-06—@)D - Q] - 4 6 82-0




D

412 32 03-01 l —735 61 36-40 412 29 75-01
412 29 89-01 412 29 87-01
412 31 69-01
412 29 90-01

&412 29 88-01

728 52 91-01 P&

\ _ '

i 3 B

‘ 412 37 48-01
412 37 51-01

412 29 84-01 _412 37 44-01
412 39 42-01

I_|_4_1_2_37_4_7_c11__‘—'—412 37 46- 01_J 412 39 42-02

411 98 17-01
732 21 12-01
412 29 93-01

412 33 67-01
735 31 10-20
735 58 52-01

412 28 72-01

412 39 44-01

412 28 19-02 735 61 53-40

E B
I 412 28 19-02
I

S ——

412 30 83-01 B\" Rt
s , o
735 61 36-40 -T 412 31 60-41 I

728 52 B5-05 ;45 61 53 40—/

a12"02 41-01 -
r

411 75 00-07—

—

412 15 23-02

) B &412 E—OT‘
B |
=

f 412 30 96-02
\; 412 28 54-01— P g
Ny 728 52 18-05 J;[E
& = - ey ﬁ_g
-, 411 75 03-01 llb . 412 27 41-01
' 725 62 91-01 411 75 02-01 T | 412 28 64-01
n
411 75 04-01 411 75 OS'OI_J |
412 01 48-02 —_— —_— — d
412 02 69-02 412 29 49-01
411 82 62-07 —412 39 59-01 723 12 19-01
411 82 62-08
412 05 60-06




F

Ei 412 32 84-01 412 36 83-01
412 05 60-06 @T\\\\ ‘ _[

r- 728 53 20-05 721 41 87-70 412 31 79-01 412 36 87-01

L KHB 73 20-01 412 30 08-0

g - _ (= G:wr\(( )
i

L

OO — =

412 30 07-01

.
(C.K((-l I 412 30 26-01 |

& 728 82 83-05

412 36 84'01 '| _l
width 10mm EI 412 32 84-01
51
412 05 60-06 —(g)

[

1]

G

/
412 32 45-01—
/
e
//
//
_ 412 30 16-01
7~ 412 32 47-01
~
//
7~
r—m 30 21-01
412 32 50-01
412 32 49-01
y d
g e
| P 2
t 412 32 51-01 /
Q) 7
x%; /
\ 735 61 20-00
N— -




[——412 31 41-01

—
- = 412 15 78-01

412 15 79-01
412 15 80-02
412 15 81-01

412 15 98-01
412 31 89-01

t [

=]

—.

———

| 412 31 44-01
| 412 18 45-01 412 18 45-01—__| 412 31 44-02

J 412 31 20-01 412 34 42-01 hard cover
412 31 34-01 soft cover
OPERATING MANUALS

412 31 17-01 412 32 43-01

K—MZ 31 33-02 YMZ 30 78-45




